
 
 
 

  REGULAR MEETING OF THE DOWAGIAC CITY COUNCIL 
 

   Municipal Building, 241 S. Front Street, Dowagiac, Michigan 
 
 

Monday, September 23, 2013, 7:00 p.m. 

 
 
  

 
A G E N D A 

 
 
CALL TO ORDER                             -Mayor Donald D. Lyons 
 
PLEDGE OF ALLEGIANCE TO THE FLAG    -Mayor Donald D. Lyons 
 
ROLL CALL        -Mayor Donald D. Lyons 
        -Mayor Pro-Tem Leon Laylin  
        -Councilmember Charles Burling 
        -Councilmember James Dodd 
        -Councilmember Randall Gross, Sr. 
        -Councilmember Lori Hunt 
        -Councilmember Bob Schuur 
 
APPROVAL OF MINUTES OF PREVIOUS MEETING –  August 27, 2013 
 
QUESTIONS FROM CITY COUNCIL – 
 
COMMENTS FROM THE AUDIENCE (NON-AGENDA) – 
[...]
Secondary Treatment Alternative WWTP-C-2 – Optimum 
Performance of Existing Facilities $ 1,309,050 $0.84 

Tertiary Treatment Alternative WWTP-D-3 – Installation of 
Disc Filters $    554,800 $0.36 

TOTAL RECOMMENDED ALTERNATIVES $ 1,863,850 $1.20 
*F&V has reviewed these rates based on available information using basic financial calculations, however we are not a Municipal 
Financial Advisor.  We recommend the City consult with a MFA to confirm and refine these rates.  

CAPITAL IMPROVEMENTS AND ASSET MANAGEMENT PLAN  

The remainder of the improvements discussed in the 2012 Project Plan will be required in the near 
future in order to prevent process failures at the WWTP.  However, unlike the improvements 
recommended for immediate implementation, the remaining improvements will not restore existing 
hydraulic capacity or result in major energy savings at the WWTP.  As such, in order to control the 
total project costs, the remainder of the improvements will be addressed in a multi-year capital 
improvements program that will be developed as a part of an Asset Management Plan.  As 
previously discussed, this Plan is proposed to be developed and funded under the new SAW 
program.   

ENVIRONMENTAL EVALUATION 

Environmental reviews were performed for the 2012 Project Plan.  Due to constantly changing 
conditions, the endangered species review portion of the environmental review process is only valid 
for six months.  According to the USFWS Section 7 review website, there has been no change in the 
Federally-listed endangered, threatened, or candidate species for Cass County; therefore we 
conclude that the original finding of no affect to Federally-listed species is still valid. 

A request has been submitted to Michigan Natural Features Inventory (MNFI) for an updated review 
regarding impacts to State-listed endangered, threatened, unique, or candidate species.  The 
response from MNFI will be included in the final Amendment submitted to MDEQ. 



1

Elaine J. Venema

From: Elaine J. Venema
Sent: Tuesday, September 17, 2013 11:47 AM
To: 'mnfi@msu.edu'
Cc: Jeff Pugh
Subject: Rare Species Review Request - Dowagiac WWTP
Attachments: Site Maps.pdf

Hi, 
 
We’re requesting a rare species review for the Dowagiac wastewater treatment plant area.  Attached is a USGS quad 
map showing the WWTP location; Cass County,  Silver Creek Twp (T5S. R16W) section 35.  Work areas are outlined in 
red boxes on the attached site maps. 
 
Specifically, the City is looking to construct improvements to the existing WWTP.  Proposed work includes replacing the 
existing aeration diffusers in the aeration tanks and replacing the blowers in the Blower Building.  Other work includes 
removing the existing sand filters and installing a more efficient tertiary filtration system in the same footprint.   Any 
excavation and construction work is limited to the existing WWTP site. 
 
Please email me an invoice and we will get payment to you right away. 
 
Thanks, 
 
 
Elaine J. Venema, PE 
FLEIS & VANDENBRINK ENGINEERING, INC 
2960 Lucerne Drive SE  |  Grand Rapids  |  MI  |  49546 
p:  616.977.1000  |  c:  616.446.9669  |  f:  616.977.1005 
www.fveng.com 
 
Please consider the environment before printing this email. 
 
 
 



elainev
Rectangle



elainev
Rectangle

elainev
Rectangle



1

Elaine J. Venema

From: Sanders, Mike (DNR) [SandersM1@michigan.gov]
Sent: Tuesday, September 17, 2013 12:35 PM
To: Elaine J. Venema
Cc: Jeff Pugh; Ridge, Sue (DNR)
Subject: RE: Rare Species Review Request - Dowagiac WWTP
Attachments: IA_1296_City of Dowagiac.pdf; INVOICE_RSR#1296.pdf

Hi Elaine, 
  
Thank you for allowing MNFI to evaluate this project for potential impacts to legally protected species and other natural features.  Attached is your invoice plus our standard 
Information Agreement (IA) which details how our data can be used.  

 
Please let me know if you have questions.  We will begin processing your data once payment is received and the signed IA is returned. 

 
V/r, 
  
Mike Sanders 

  
  
Michael A. Sanders, MS, MA 
Environmental Review Specialist/Zoologist 
Michigan Natural Features Inventory 
P.O. Box 13036 
Lansing, MI  48901 
desk: 517.241.2159 
sander75@msu.edu 

From: Elaine J. Venema [evenema@fveng.com] 
Sent: Tuesday, September 17, 2013 11:46 AM 
To: mnfi@msu.edu 
Cc: Jeff Pugh 
Subject: Rare Species Review Request - Dowagiac WWTP 

Hi, 
  
We’re requesting a rare species review for the Dowagiac wastewater treatment plant area.  Attached is a USGS quad 
map showing the WWTP location; Cass County,  Silver Creek Twp (T5S. R16W) section 35.  Work areas are outlined in 
red boxes on the attached site maps. 
  
Specifically, the City is looking to construct improvements to the existing WWTP.  Proposed work includes replacing the 
existing aeration diffusers in the aeration tanks and replacing the blowers in the Blower Building.  Other work includes 
removing the existing sand filters and installing a more efficient tertiary filtration system in the same footprint.   Any 
excavation and construction work is limited to the existing WWTP site. 
  
Please email me an invoice and we will get payment to you right away. 
  
Thanks, 
  
  
Elaine J. Venema, PE 
FLEIS & VANDENBRINK ENGINEERING, INC 
2960 Lucerne Drive SE  |  Grand Rapids  |  MI  |  49546 
p:  616.977.1000  |  c:  616.446.9669  |  f:  616.977.1005 
www.fveng.com 

  
Please consider the environment before printing this email. 





SRF PROJECT PLAN AMENDMENT NO. 1 – CITY OF DOWAGIAC    
 
 

FLEIS & VANDENBRINK ENGINEERING INC.  Appendix A - Green Project Reserve 
 
 

SUMMARY 

Following is a presentation of portions of the City of Dowagiac SRF Project Plan (with the May 22, 
2013 Amendment) for Green Project Reserve (GPR) funding.  Provisions of the Environmental 
Protection Agency’s (EPA)’s GPR guidance document indicate that a number of the components in 

the Dowagiac Wastewater Treatment Plant (WWTP) Improvements project are eligible for “principal 

forgiveness”, or a reduction in the loan capital amount. 

As discussed in the May 22, 2013 Amendment, two of the Selected Alternatives in the SRF Project 
Plan are proposed as part of the 2014 SRF Project.  The first Selected Alternative, entitled 
Alternative WWTP-C-2 – Secondary Treatment, Optimum Performance of Existing Facilities, outlines 
upgrades to the existing aeration system at the WWTP.  The energy savings projected with this 
Alternative are in excess of 70% at current conditions and 50% at design flows and loadings as 
compared to the current system.  The proposed improvements are being submitted under paragraph 
3.2-2 of the Environmental Protection Agency’s (EPA)’s GPR guidance document as a categorically 

eligible project that achieves at least a 20% reduction in energy consumption.  As such, a business 
case is not required. 

The second Selected Alternative, WWTP-D-3 – Installation of Disc Filters, upgrades the inefficient 
multimedia gravity filters to more efficient disc filters.  The existing filtration system requires a great 
deal of backwash water and uses antiquated, inefficient feed pumps.  The proposed filtration system 
would reduce the amount of backwash water needed by approximately 94% and reduce the 
electrical energy usage by approximately 36%.  Due to these projected energy savings, the Disc 
Filter upgrade is also categorically eligible for GPR funding. 

BACKGROUND 

The aeration system improvements are discussed in detail as Alternative WWTP-C-2 in the City of 

Dowagiac Wastewater System Project Plan for State Revolving Fund project plan, dated May 2012, 
as modified by the May 22, 2013 Amendment.  The tertiary filter improvements are presented as 
Alternative WWTP-D-3, as amended. 

The Dowagiac WWTP serves the City of Dowagiac, the Cassopolis Area Utility Authority, the Sister 
Lakes Area Utility Authority, and Indian Lake.  The plant has a peak rated capacity of 4.0 million 
gallons per day (MGD) and a design average capacity of 2.5 MGD.  Plant processes include grit 
removal, comminution, primary clarification, complete mix activated sludge aeration with 
phosphorous removal, secondary clarification, tertiary filtration, and chlorination and dechlorination.  
Solids processes include aerobic sludge digestion and a rotary sludge press dewatering, followed by 
landfilling of the dewatered solids. 

CLASSIFICATION 

The proposed improvements to the secondary treatment facilities qualify for Categorical GPR 
principal forgiveness under Section 3.2-2 (Energy Efficient Categorical Projects) of the 
Environmental Protection Agency (EPA) Procedures for Implementing Certain Provisions of EPA’s 

Fiscal Year 2012 Appropriations Affecting the Clean Water and Drinking Water State Revolving 

Fund Programs  document.  This categorical qualification is based on electrical energy savings in 
excess of 20% as a result of the project. 



SRF PROJECT PLAN AMENDMENT NO. 1 – CITY OF DOWAGIAC    
 
 

FLEIS & VANDENBRINK ENGINEERING INC.  Appendix A - Green Project Reserve 
 
 

Similarly, the recommended tertiary filter alternative qualifies based on electrical energy savings 
greater than 20% and a reduction in backwash water generation. 

CONFIRMATION 

As previously mentioned, portions of the proposed improvements qualify for categorical GPR 
principal forgiveness based on energy savings.  Following is a discussion for each project 
alternative, detailing the energy savings as a result of completing these alternatives: 

Secondary Treatment Facilities 

The plant currently has three aerated treatment basins.  Two of the basins are used year round with 
the third basin typically used through the warmer months of the year to provide additional aeration 
capacity for ammonia-nitrogen removal (known as nitrification).  Each of the aeration basins is 
equipped with a coarse bubble diffusion system.  Coarse bubble diffusers, while relatively 
maintenance free, are inefficient at transferring oxygen from the supplied air into the wastewater 
when compared with currently available air diffusion technologies. 

Air is supplied to the aeration basins by three existing Spencer centrifugal blowers, each rated at 
3,250 cubic feet per minute (with an average blower efficiency of approximately 59%) and powered 
by a 150 horsepower motor.  Two of the blowers are powered by original 1970’s motors with a motor 

efficiency of approximately 80%.  The third blower has been upgraded with an aftermarket premium 
efficiency motor with an efficiency of approximately 95%.  The blowers are not equipped with inlet 
throttling valves so, when called to run, they operate at 100% capacity even when a smaller air 
volume would be sufficient. 

The WWTP currently has no online monitoring system for the dissolved oxygen (D.O.) concentration 
in the aeration basins.  WWTP operators periodically use a portable D.O. meter to monitor the D.O. 
concentration.  This mode of operation results in excessively high D.O. concentrations.  A review of 
the WWTP Monthly Operating Reports (MORs) from January 2011 through January 2013 shows an 
average aeration basin D.O. concentration of 5.8 mg/L (as opposed to the recommended minimum 
level of 2.0 mg/L), as well as significant day to day variations in the aeration basin D.O. 
concentrations. 

Throughout the winter, a single blower is needed to meet the D.O. requirements of the aeration 
basins.  However, during the warm summer months, a second blower is required at times to supply 
enough air.  The increased air requirement is due to nitrification requirements and reduced oxygen 
transfer efficiency from the blower air into the wastewater.  Due to the operational limitations of the 
existing system (lack of online D.O. monitoring and no automated control of the blowers), once the 
second blower is required (usually sometime in May), two blowers are run continuously (each at 
100% capacity) through September.  According to the WWTP personnel, with a single blower 
running, the blower amperage draw averages 175 Amps (112.6 hp).  With two blowers running, the 
average amperage draw is 155 Amps (99.7 hp) per blower.  Based on the second blower being 
required from May 15 through September 30, the energy costs associated with the current system 
operation are: 

 

 



SRF PROJECT PLAN AMENDMENT NO. 1 – CITY OF DOWAGIAC    
 
 

FLEIS & VANDENBRINK ENGINEERING INC.  Appendix A - Green Project Reserve 
 
 

Fall/Winter/Spring: 
1 blower X 112.6 hp X 0.7457 kW/hp X 24 hr/day X 226 day/yr = 455,431 kW-hr/yr 

Summer: 
2 blowers X 99.7 hp X 0.7457 kW/hp X 24 hr/day X 139 day/yr = 496,038 kW-hr/yr 

Total of Existing Aeration Energy Usage: 
Energy used = 455,431 kW-hr/yr + 496,038 kW-hr/yr = 951,469 kW-hr/yr 
Energy cost = 1,352,998 kW-hr/yr X $0.10 per kW-hr = $95,147 per year 

The proposed improvements to the aeration facilities include new variable speed blowers, rated at 
1,150 standard cubic feet of air per minute (scfm) at full speed and capable of being slowed to 
supply lower air flow rates at reduced energy consumption.  The new blowers will have an average 
blower efficiency of approximately 70% and will be powered by 75 horsepower premium efficiency 
motors with an efficiency of 95%.  A D.O. monitoring system will also be added to the aeration 
basins.  The D.O. monitors will be tied into the plant Supervisory Control and Data Acquisition 
(SCADA) system.  The SCADA system will then be able to control the speed of the blowers to 
increase or decrease the amount of air being supplied in order to maintain a D.O concentration of 
2.0 mg/L in the aeration basins.  Additionally, the aeration basin diffuser system will be converted 
from coarse bubble diffusers to a fine bubble diffusion system.  Fine bubble diffusers will provide 
increased oxygen transfer efficiency from the supplied air into the wastewater as compared to the 
existing coarse bubble diffusers and will result in the need for much smaller blowers. 

Calculation of the amount of air needed requires knowledge of the organic and nutrient loadings to 
the aeration basins.  Review of the WWTP MORs from January 2011 through January 2013 
indicates that the current organic and nutrient concentrations in the influent to the aeration basins 
through the summer months average approximately 146 mg/L of BOD5 and 16 mg/L of ammonia 
respectively.  Through the winter months, the organic loading averages 168 mg/L of BOD5 and 
ammonia concentrations are not measured since nitrification is not required. 

At these organic and nutrient concentrations and at the current summer average day flow of 1.12 
MGD, 68,000 pounds of air are required per day during the summer using the proposed aeration 
system (as opposed to 245,000 pounds of air delivered using the current aeration system).  Through 
the winter months, when the average day flow drops to 1.07 MGD, 50,000 pounds of air are required 
per day using the proposed aeration system (as opposed to 209,000 pounds of air delivered using 
the current aeration system).  The air calculations translate to an average air flow of 630 scfm 
through the summer and 463 scfm through the winter for the proposed aeration system.  This means 
that, on average, 55% of current blower capacity is required to be in operation to supply the required 
air through the summer months and 40% of current blower capacity is required to be in operation to 
supply the required air through the winter months. 

At current average flow and organic and nutrient concentrations, the energy required for the 
proposed aeration system is: 

Fall/Winter/Spring: 
0.40 blowers X 75 hp X 0.7457 kW/hp X 24 hr/day X 226 day/yr = 122,132 kW-hr/yr 

Summer: 
0.55 blowers X 75 hp X 0.7457 kW/hp X 24 hr/day X 139 day/yr = 102,210 kW-hr/yr 



SRF PROJECT PLAN AMENDMENT NO. 1 – CITY OF DOWAGIAC    
 
 

FLEIS & VANDENBRINK ENGINEERING INC.  Appendix A - Green Project Reserve 
 
 

Total of Existing Aeration Energy Usage: 
Energy used = 122,132 kW-hr/yr + 102,210 kW-hr/yr = 224,342 kW-hr/yr 